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SEXUALLY transmitted infections (STI) have 
reached epidemic levels in the United States 
with numbers steadily rising and reaching all-
time highs for 6 years in a row. According to 
the Centers for Disease Control and Preven-
tion (CDC), 68 million people (one in five 
Americans) have an STI on any given day. Da-
ta suggest that individuals experiencing health 
disparities and inequality (racial and ethnic 
minorities, individuals between 15 and 24 
years of age, and women) bear the greatest STI 
burden. The CDC estimates that the U.S. 
spends approximately $16 billion annually in 
direct medical costs to treat new STIs. 

In June 2019, in response to these data, the 
CDC collaborated with a panel of subject 
matter experts to conduct a systematic litera-
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ture review. The 2021 STI Treatment Guide-
lines summarize these outcomes and provide 
clinicians with the latest evidence related to 
risk assessment, prevention, screening, testing, 
and treatment. 

 
Prevention 
Based on current CDC data, those at greatest 
risk for STIs have remained similar over the 
past decade. Individuals between the ages of 15 
and 24 years represent 50% of all new STIs. 
Blacks are more likely to be diagnosed with 
gonorrhea, chlamydia, and syphilis than 
Whites, and men who have sex with men 
(MSM) account for more than half of syphilis 
cases. Each of these infections increase an indi-
vidual’s risk for acquiring HIV. 

Healthcare providers play a critical role in 
decreasing the physical, emotional, and fi-
nancial burden of these infections via risk as-
sessment and prevention steps. The CDC 
recommends that all providers routinely ob-
tain sexual histories as part of the clinical en-
counter to assess for behavioral and biologic 
risks. Diagnosis of an STI is a biologic risk 
marker for acquisition and transmission of 
other STIs and HIV, so screen patients based 
on community prevalence. After collecting 
assessment data, offer risk reduction and pre-
vention counseling in a nonjudgmental and 
empathetic manner.  

The updated guidelines place increased em-
phasis on pre-exposure vaccination for hepati-
tis A, hepatitis B, and human papillomavirus 
(HPV), as well as pre-exposure prophylaxis 
(PrEP) and post-exposure prophylaxis (PEP) 
for HIV as appropriate. PrEP effectively pre-
vents HIV in individuals with high-risk sexual 
behaviors, those who’ve been previously pre-
scribed PEP, women with sexual partners who 
are HIV positive, and individuals who use I.V. 
drugs. 

For patients who’ve been prescribed PEP, 
conduct a detailed risk assessment to deter-
mine the appropriateness of PrEP. For individ-
uals at high risk for HIV or with possible expo-
sure to HIV, including adolescents, discuss the 
availability of PrEP and PEP and make refer-
rals for appropriate services if the provider 
can’t prescribe these medications. 

The new guidelines also contain a section 
on multipurpose prevention technologies—
including combined STI, HIV, and pregnancy 
prevention—currently under investigation. 

Various microbicides (including a vaginal ring) 
recommended by the World Health Organiza-
tion are being considered for approval by the 
Food and Drug Administration (FDA). If ap-
proved for use in the United States, each vagi-
nal ring will provide 3 months of protection 
against STIs, HIV, and pregnancy. 

 
Screening  
The 2021 guidelines update several existing 
screening recommendations, including for 
pregnant individuals, adolescents, incarcerated 
individuals, those at increased risk for HIV, 
and gender nonconforming individuals.  

 
Pregnant individuals 
Between 2014 and 2018, U.S. congenital 
syphilis rates increased 185%. Most states have 
guidelines for screening pregnant individuals, 
but they vary significantly. The 2021 CDC 
guidelines recommend screening for syphilis at 
28 week’s gestation and again at delivery if the 
patient is high risk for syphilis or lives in a com-
munity with significant morbidity related to 
the infection. Maternal risk factors include mul -
tiple partners, sex with drug use, I.V. drug use, 
late or no prenatal care, incarceration, or unsta-
ble housing. Among the new recommendations 
is universal screening for hepatitis C (Hep C) 
and repeat screening with each pregnancy if the 
overall community prevalence of Hep C is 
greater than 1.1%. This recommendation comes 
in response to the increased number of preg-
nant individuals infected with Hep C. 

 
Adolescents 
The 2021 guidelines introduced or re-empha-
sized several recommendations related to ado-
lescents. Although screening for chlamydia 
and gonorrhea continues to be recommended 
annually for all sexually active females younger 
than 25, the new guidelines contain language 
recommending anorectal and pharyngeal test-
ing for adolescent females based on reported 
sexual behaviors and exposures. A study by 
Shannon and colleagues found that approxi-
mately half of cisgender females who tested 
positive for either chlamydia or gonorrhea at 
rectal and pharyngeal sites were negative at 
urogenital sites, resulting in undetected infec-
tions with urogenital testing alone. The guide-
lines continue to recommend annually screen-
ing adolescent MSM for rectal and pharyngeal 
chlamydia and gonorrhea. 
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Incarcerated individuals 
Gonorrhea, chlamydia, and trichomonas 
preva lence in correctional facilities remains 
high. For that reason, the guidelines recom-
mend opt-out testing for all incarcerated in-
dividuals.  
 
High HIV risk 
The 2021 CDC guidelines suggest discussing 
PrEP with adolescents, especially those with 
high-risk behaviors or those in correctional 
facilities. Both the CDC and the United 
States Preventive Task Force recommend of-
fering PrEP to adolescents who weigh 35 kg 
or more and are at substantial risk of acquir-
ing the virus. Previous HIV guidelines recom-
mended opt-out screening at least annually 
for all patients in all healthcare settings; how-
ever, the new guidelines recommend in-
creased screening based on individual expo-
sure risk factors. In addition, the new 
guidelines recommend HIV screening for all 
individuals with genital or perianal ulcers and 
no previous HIV history.  

Gender nonconforming individuals 
The 2021 STI Guidelines introduced new 
screening recommendations for gender non-
conforming and sexually diverse individuals. 
Due to the diversity of gender confirmation 
surgery, hormone treatment, and sexual prac-
tices, guidelines recommend screening for STIs 
based on anatomy as well as sexual orientation. 

 
Testing and treatment 
The new guidelines include updates for testing 
and treatment of gonorrhea, chlamydia, Tri-
chomonas vaginalis, and pelvic inflammatory dis-
ease (PID). (See Treatment guideline changes.)  

 
Gonorrhea 
Between 2014 and 2018, Neisseria gonorrhoeae 
infections increased 63% overall and 137% in 
MSM. The 2020 CDC treatment guidelines 
for uncomplicated Neisseria gonorrhoeae infec-
tions in adolescents and adults are based on an-
tibiotic stewardship and antimicrobial resist-
ance. Studies in 2018 showed that 51% of all 
tested isolates were resistant to at least one an-

Treatment guideline changes 
    
The Centers for Disease Control and Prevention 2021 STI Treatment Guidelines include the following updates:  
 
Sexually transmitted infection               First-line therapy                                            Alternate/second-line therapy 
 
Neisseria gonorrhoeae                                          •    Ceftriaxone 500 mg IM single dose            •   Cefixime 800 mg orally single dose 
                                                                                            for individuals <150 kg                                   •   If cephalosporin allergy:  
                                                                                      •    Ceftriaxone 1,000 mg IM single dose              IM gentamycin 240 mg and single 
                                                                                            for individuals ≥150 kg                                         2 gm dose of oral azithromycin  
                                                                                      •    If chlamydia not ruled out: doxycycline       
                                                                                            100 mg orally twice daily for 7 days or       
                                                                                            azithromycin 2 gm orally single dose           
 
Chlamydia                                                                  •    Doxycycline 100 mg orally twice daily       •   Azithromycin 1 gm orally single dose  
                                                                                            for 7 days                                                                    or 
                                                                                                                                                                             •   Levofloxacin 500 mg daily for 7 days 
                                                                                                                                                                             •   If pregnant: amoxicillin 500 mg orally  
                                                                                                                                                                                  three times daily for 7 days 
 
Trichomonas vaginalis                                           Females:                                                                      Females: 
                                                                                      •    Metronidazole 500 mg orally twice            •   Tinidazole 2 gm orally single dose 
                                                                                            daily for 7 days                                                    Males:  
                                                                                      Males:                                                                           •   Tinidazole 2 gm orally single dose 
                                                                                      •    Metronidazole 2 gm orally single dose       
 
Pelvic inflammatory disease                              •    Ceftriaxone 500 mg (<150 kg) or                 Admit to hospital with I.V. antibiotics. 
                                                                                            1 gm (≥150 kg) IM single dose and  
                                                                                            doxycycline 100 mg orally twice daily  
                                                                                            for 14 days and metronidazole  
                                                                                            500 mg twice daily for 14 days or 
                                                                                      •    Cefoxitin 2 gm IM single dose and 
                                                                                            •    Probenecid 1 gm orally, administered  
                                                                                                 concurrently in a single dose 
                                                                                            •    Doxycycline 100 mg orally twice  
                                                                                                 daily for 14 days 
                                                                                            •    Metronidazole 500 mg orally twice  
                                                                                                 daily for 14 days
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tibiotic. The 2020 update, which is incorporat-
ed into the 2021 guidelines, recommends a sin-
gle dose of intramuscular weight-based ceftriax-
one for most patients with uncomplicated 
urogenital, rectal, and pharyngeal gonorrhea. 
This update replaces the 2015 recommendation 
of a single 250 mg ceftriaxone dose. 

For individuals with gonorrhea in whom 
chlamydia hasn’t been ruled out via nucleic 
acid amplification testing (NAAT), treatment 
also should include doxycycline. An important 
change to the 2021 guidelines is that doxycy-
cline is recommended only for patients who ei-
ther haven’t been tested for chlamydia or for 
those testing positive for chlamydia in addition 
to gonorrhea. Cefixime remains the alternate 
therapy for gonorrhea, but dosages have been 
revised. The CDC doesn’t recommend a test 
of cure for uncomplicated urogenital gonor-
rhea; however, in patients with pharyngeal 
gonorrhea, a test of cure with either NAAT or 
culture should be completed 7 to 14 days after 
treatment. High rates of re-infection require 
that all patients treated for gonorrhea be re-
tested in 3 months.  

 
Chlamydia 
Updated testing recommendations for chlamy-
dia include FDA-approved rectal and pharyn-
geal site NAAT tests in MSM and women. 
Women with urogenital chlamydia frequently 
experience concomitant anorectal infections, 
which can’t always be predicted based on re-
ported sexual activity due to autoinoculation. 

First-line treatment for chlamydia has 
changed from a one-time dose of azithromycin 
to 7 days of doxycycline. Azithromycin is now 
alternate therapy as a second-line agent. These 
changes are based on several randomized con-
trolled trials (RCTs) that compared doxycycline 
and azithromycin in treating urogenital, anorec-
tal, and pharyngeal chlamydia. Doxycycline 
proved more effective than azithromycin in 
anorectal and pharyngeal chlamydia, resulting 
in the change to a first-line agent. Experts ac-
knowledge concerns related to adherence with 
the 7-day regimen of doxycycline. As appropri-
ate, they suggest prescribing azithro mycin but 
recommend a test of cure after treatment. 

 
Trichomonas vaginalis 
Treatment guidelines for women experiencing 
Trichomonas vaginalis also changed. The 2015 
guidelines recommended metronidazole 2 g or 

tinidazole 2 g orally in a single dose. Metronida-
zole remains the drug of choice, but dosing has 
changed from single-dose therapy to multi-dose 
therapy based on current evidence. Several 
RCTs suggest that in women who are HIV neg-
ative, extended therapy is more effective than 
single-dose therapy. In one study, multidose 
metronidazole decreased by 50% the propor-
tion of women retesting positive 1 month after 
treatment compared to single-dose therapy. 

No data exist to support changes in dosage 
for tinidazole, so it remains a 2 g, one-time 
dose and has been moved to second-line thera-
py for women. No data exist for multidose 
treatment of males; treatment remains a 2-
gram single dose of metronidazole. 

 
Pelvic inflammatory disease 
Treatment guidelines for individuals with PID 
are based on a RCT conducted by Wiesenfeld 
and colleagues, which suggests that metronida-
zole was associated with decreased pelvic pain 
and faster overall symptom improvement. 
Anaerobic organisms have been isolated from 
the upper genital tract in some women with 
PID; in many women bacterial vaginosis is 
present. Neisseria gonorrhoeae and Chlamydia 
trachomatis, long considered the major infec-
tious organisms, now account for less than 
50% of PID diagnosed in American women 

Currently, first-line outpatient PID treatment 
includes oral metronidazole along with ceftriax-
one and doxycycline or a single dose of cefoxitin 
and probenecid given concurrently along with 
doxycycline and metronidazole. Close follow-up 
with oral/intramuscular therapy is necessary, and 
patients without improvement in 72 hours 
should be converted to I.V. therapy. 

 
Stay up to date 
To help decrease the physical and financial im-
pact of STIs, healthcare providers should stay up 
to date with the 2021 STI Guidelines to ensure 
they’re following the most recent prevention, as-
sessment, evaluation, diagnosis, and treatment 
recommendations. The complete 2021 guide-
lines are available on the CDC website along 
with several provider tools. An updated CDC 
treatment mobile app will be released soon.  AN 
 
Access references at myamericannurse.com/?p=327964. 
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